
i 
 

Design and Performance Study of a Bench-Scale Biological Wastewater 

Treatment Plant for a Sea Food Processing Industry. 

 

 

 

by 

 

 

 

Pronab Kumar Debnath 

 

 

 

 

 A thesis submitted in partial fulfillment of the requirements for the degree of  

Master of Science in Civil Engineering in the Department of Civil Engineering 

 

 

 

 

 
 

 

 

 Khulna University of Engineering & Technology  

Khulna, Bangladesh 

 

September 2018 

 



}ECLARATION

Tlris is to certify that the thesis work entitled "llesign *nd Performaruce Study of a Bench-

Sc*le Biologicsl Wastewater Treatment Pl*nt for a Sea F-ood Pr*cessing Industry." has

been carried out by Pronab Kumar Debnath inthe Deparhnent of Civil Engineering, Khulna
[...]
organic matter and left two thirds convert into microbial cells. Aerobic treatment produce 

carbon dioxide and anaerobic treatment produce both 𝐶𝑂2 and methane (𝐶𝐻4). Most of 

shrimp processed wastewater treatment is used extended aeration process. It is suitable when 

BOD5 less than 800 mg/L is the suitability for various treatment facilities with operating 

characteristics is given below.  

Table 2.3: Operating characteristics and treatment system of biological method 

 



 
14 

From above paragraph it is said, as shrimp processed wastewater convey high amount of 

organic loading which mostly biodegradable content. Therefore, biological treatment may 

be suitable for shrimp processed wastewater with physical treatment. It may be activated 

sludge process or another biological treatment method can be used. Some literature says 

biological treatment may be best solution for fish processing wastewater either seafood or 

fresh water food, Pankaj et al., (2010). 

Biological treatment is the best option for treatment of fish processing wastewater. Aerobic 

processes such as activated sludge, rotating biological contactor, trickling filter and lagoons 

are also suitable for organics removal. The activated sludge technology is dominating over 

the bio-film process in the practical treatment of fish processing wastewater. Normally 

higher oxygen is required in fish processing wastewater compared to other food processing 

wastewater. Temperature, F/M ratio, sludge retention time and aeration rate are major 

influence that impact on treatment. Fish processing wastewaters including shrimp are 

characterized by BOD5 100-3000 mg/L, COD 1000-18000 mg/L and nitrogen content 80-

1000 mg/L.  

  

Therefore, biological treatment process are selected for this research. There are many types 

of biological treatment process like suspended growth process and attached growth process, 

aerobic and anaerobic process etc. Among many types of biological treatment process 

suspended growth and extended aeration biological treatment process was used for this 

study. Activated sludge process is widely used biological, suspended growth process. Some 

numbers of literature about activated sludge process reviewed during this research. The 

summarization of these literature reviewed is given in next section.         

 

2.7  Activated Sludge Process Design, Operation and Control Approach 

 

2.7.1  Brief Introduction about Activated Sludge Process 

 

The Activated Sludge Process (ASP) is a system that widely used in worldwide. There are 

many modified and original forms of ASP are using now a days. It is mainly suspended 

growth biological process (Metcalfe and Eddy, 1995). This method established by two 

engineers (Edward Ardern and W.T. Lockett) of UK in 1913. They conducted a research for 

the Manchester Corporation Rivers Department at davyhulme sewage works (Wikipedia).  



 
15 

Joseph (2014) reported that organic matter is aerated in activated sludge method and 

microorganisms metabolize suspended and soluble organic matter. As a result organic matter 

converted into microbial cells and CO2 and water produced. Resulted sludge with exuberant 

of bacteria or microbes known as activated sludge. A portion of activated sludge return into 

aeration tank again. The production of sludge is directly related with amount of wastewater. 

For process control F/M ratio, 𝜃𝑐, SVI, and some nutrients are tested. MLVSS is checked for 

knowing of bacterial growth. Air is supplied by diffused aeration, surface aeration and 

pureO2  aeration process. There are some types of ASP seen over the world. These are given 

in following flow diagram.  

 

     Completely Mix ASP 

 

        Conventional ASP 

 

Complete Mix With Aeration Only 

 

          Complete Mix With Entire Oxygen and 

 

            Complete Mix with several of Sludge.  

 

With several interrelated components consist a basic activated sludge process system. It has 

an aeration tank in where biological reaction is occured. A source of aeration provides 

oxygen and mixing for ASP. Solids settle and separated from wastewater in a tank namely 

clarifier. The sludge which return into the system is known as return activates sludge, and 

which part remove from the process known as waste activated sludge (WAS). Bacteria 

rapidly multiply their number with sufficient amount of food and oxygen. The organisms 

(bacteria) settle to the bottom of the clarifier. This sludge pumped back to the aeration tank 

where it is further mix with incoming wastewater. The relatively clear liquid above the 

sludge, the supernatant, is sent on for further treatment if required (Vargava, 2016). A typical 

completely mix activated sludge process diagram is given in following figure.      



 
16 

 

Fig. 2.1: Completely mix activated sludge proess diagram 

 

2.7.2  Design Consideration of ASP 

 

There are some rules and regulations existing in every countries. Some system is to be follow 

to design a waste water treatment plant. Wastewater treatment plant is not out of this manner. 

There are some considerations for water treatment plant design. To design an activated 

sludge process (ASP) it has some considerations. Before going to this discussion it may be 

need to brief about wastewater plant design consideration.  

Canadian Council of Ministers of Environment (CCME) published a guideline in 2005 on 

water treatment plant design. American Society of Civil Engineers “Wastewater collection 

and treatment systems, Manual of practice – 69” is expressed about wastewater treatment 

plant design considerations. Frank (2003), mentioned design consideration in his book and 

according this book an engineering design is to be done with several continues steps. There 

are several aspects that are to be taken forward with consideration. These aspects are called 

design consideration. These considerations are – location, effluent quality, process selection, 

major design criteria, plant outfalls, essential facilities, safety, laboratory, chemical handling 

area etc. At first, it is necessary to select location. Selection of location it should be consider 

residential area nearby, electricity facilities, drinking water supply, soil condition, air flow, 

flood protection, plant size, further expansions etc. Discharging effluent quality, domestic 

regulations, buyers standard (if any) should be consider also. For process selection it have 

to be contemplate local condition, influent quality, economical issues etc. Organic loadings, 

sewage or wastewater flows, design periods etc envisage. Emergency power supply, water 

supply, sewer line, plant piping, personal facilities, building services, sanitary and stairway 



 
17 

are under emergency facilities. It must be follow various design code as well as plant safety 

code should be attached on plant.  

Activated sludge process design must be followed by some criteria. According to Karia 

(2010), and Davis (1998). 

It will be 2 – 4 numbers of aeration tank   

 Normally 3 to 4.5 meters depth for each aeration basin 

 Free board will be consider 0.3 m to 1.5 m (for diffuse and surface aeration) 

 L:B remain 5:1 (for larger tank) and B:D = 3:1 – 4:1  

 10 to 14 KW/1000 cubic meter power is needed for completely mixing.  

 MCRT will be 1 – 15 days for completely mixing.  

 MLSS will be 1000 – 6500 mg/l and Qr/Q will remain 0.25 to 1.0  

 Food to Microorganism will 0.2 to 1.00   

The process control is important for high level of treatment. Thus DO level is checked 

regularly. The bulking sludge and rising sludge are the major operational problem. 

First, primary clarifier design should be done because how much BOD5 reduce after primary 

treatment is need to know for aeration basin design. Either rectangular shape or circular 

shape clarifier can be choice. Primary clarifier design process are written by Thomas et al., 

(2005) as retention time 1.5 to 3 hr. Surface loading rate or overflow rate 24 to 48 m3/m2/d, 

velocity less than or equal 0.3 m/min, length to width ratio 3:1 to 5:1. There are 40 – 60% of 

suspended solids and 20 to 30% of BOD5 can be redact in primary clarifier. Flow rate of 

wastewater, amount of solids, retention time, temperature, surface loading rate, shape of 

reactor etc are factor of primary clarifier tank design. The volume of bottom triangular part 

of clarifier will be not consider as clarifier volume. This triangular or trapezoidal part is 

known as sludge hopper. Surface area, diameter or dimension of reactor, volume calculation, 

side water depth calculation, sludge volume determination, sludge hopper bottom area and 

volume find out are the steps of primary clarifier design.  

After the completion of primary clarifier design, aeration basin should be design. The 

retention time and mean cell residence time are the important two factors for aeration basin 

design. Karia and Christian (2010) have shown the formula to determined volume of aeration 

basin. Aeration basin volume determined by multiply retention time with flow rate. 



 
18 

Retention time determine by the following formula. This formula has taken from the book 

by Karia and Christian (2010).  

Calculate 𝜃 value by this formula. 𝜃 = 
θ𝑐 (𝑌)(𝑆0−𝑆)

𝑋 (1+ 𝑘𝑑θ𝑐)
  . 

𝜃𝑐 Mean cell residence time 

X Mix Liquor Volatile Suspended Solids  

Y Yield coefficient which convert 𝐵𝑂𝐷5to bacterial cell. The unit of Y is 

mg MLVSS/mg 𝐵𝑂𝐷5 removed  

𝑆0 Influent 𝐵𝑂𝐷5 

S Effluent 𝐵𝑂𝐷5 

𝑘𝑑 Decay rate of the bacteria 

Mean cell residence time is unknown which find by the following formula given by Davis 

& Cornwell (2006).   

Mean cell residence time 𝜃𝑐 calculated from this formula  

S = 
𝐾𝑠(1+ 𝑘𝑑𝜃𝑐)

𝜃𝑐 (𝜇𝑚− 𝑘𝑑)−1
  

Here, 𝐾𝑠, 𝜇𝑚 will be taken standard values. S is known value 

Now, can be design secondary clarifier. It seem to be that primary and secondary clarifier 

are same but functionally they are different. Commonly secondary clarifier is larger than 

primary clarifier. Secondary clarifier design consideration is brief here based on article by 

Jeyanayagam  

Secondary clarifier is important for high solids loading and its fluffy nature. Type III settling 

is occur in secondary clarifier. But some authors and researchers also say about type 1 and 

type 2 settling occurring here. Overflow rate 33 m/d for an average flow of wastewater. Weir 

loading rate is 125 – 250 m3/d/m for per meter of weir length. Diameter of circular tank is 

12m to 42m or more. In that case side water depth will be 3 meter for 12 meter of diameter. 

Though primary clarifier only settle but secondary settler has mainly two function. First one, 

clarification and second one is thickening. Thickening is hold of sludge particles in bottom 

of clarifier. If sludge is not thicken and settle well it floats and it is called plummy or fluppy. 

The performance of clarifier is depend upon sludge settleability and concentration of MLSS. 

Over flow rate, solid loading rate and weir loading rate are major important to design 

secondary clarifier. Overflow rate calculate by Q/A and solids loading rate = (Q + Qr)/A = 

X,  (X = MLSS). Weir loading rate = Q/L.   



 
19 

James, (1971) has shown in a research that mean cell residence time when increase soluble 

COD is decreased. On the other hand, mixed liquor suspended solids are decreased with 

increased of solids retention time. The relationship among 𝜃𝑐  MLSS, DO and COD of his 

research is given below.  

Table 2.4: The relationship among 𝜃𝑐 , MLSS, DO and COD   

𝜽𝒄 (days) pH MLSS 

(mg/L) 

Dissolved Oxygen 

(mg/L) 

Soluble Effluent COD 

(mg/L) 

0.25 7.3 81 6.0 125 

0.50 7.2 318 5.9 65 

1 7.2 562 5.8 58 

2 7.1 1052 5.8 41 

3 7.0 1392 5.7 40 

4 7.0 1559 5.8 45 

6 6.9 1615 5.8 39 

8 7.0 1959 6.1 40 

10 7.0 2341 6.0 51 

12 7.0 2294 6.1 52 

 

2.7.3  Operational and Control Approach of ASP 

 

Activated sludge process and control is not so difficult but require knowledge regarding 

basic principles of ASP. It is a biological process, a portion of sludge mixed with influent 

wastewater and remaining sludge left for further treatment. FM ratio is the one of controlling 

device. MLVSS, RAS ratio, Flow control etc are also controlling device for ASP.  

This process convert non settleable dissolved and colloidal particles into settleable sludge. 

The ASP gives highest degree of treatment within the limit of economy and knowledge. The 

process performance or optimum result depend upon some matters. Microorganism is one 

of the most important matter for ASP. Again temperature, waste loading, pH value etc are 

also important for microorganism. Sludge recycle is also important factor for maintaining 

activated condition. Microorganisms are directly affected by temperature and pH value. So, 

these two factors should be maintain effectively.  

Effect of temperature and pH on the growth rate constant of nitrifying bacteria in activated 

sludge process is studied by Painter et al., (1981). This study says under the pH value of 6 



 
20 

or above 10 no bacterial activity seen. There are six fill and draw activated sludge plant were 

used to perform the study. The precise result and discussion of this literature is given below.  

There are a relation between growth rate of bacteria with inhibitory compound and DO 

concentration. The other parameter like temperature and pH also important factor. Previous 

some works have been shown that the growth rate is three times increase for increasing of 

temperature 10 degree. Recent data shows nitrifying bacterial growth is optimum at pH value 

7.5 to 8.5. No activity is seen at pH value below 6.5 or over 10. In the research, there were 

six fill and draw activated sludge plants were used which temperature was fixed. Diffused 

air injected and mixed liquor volume was 1300ml. pH was controlled by acid or alkali use. 

For temperature controlling plant was partially immersed in water bath. From the research it 

has been found that least pH value for nitrification was 6.5 and highest was 8-8.5. Growth 

rate was changed very low between 7.5 to 8.5 values of pH.  

Zhang et al., (2009) has researched on Environmental Biological Model (EBM) to see 

biodegradation rate and adaptation of microorganism. As day by day many advanced 

informatics technologies are involving in wastewater treatment to environmental pollution 

control and among these technologies, mathematical modelling, artificial neural network, 

fuzzy control, database construction and expert system are more popular. But in these 

systems microbial effect was ignored. Though plant can be more reliable by using of the 

relation between microbial growth rate with pollutant control. This studied has been 

developed a model namely Environmental Biological Model (EBM) by biodegradation rate 

with adaptation of microorganism in different wastewater.  

This EBM model has been established by developing various equations. The data from EBM 

has compared with data obtained from many research and past activity. There are very little 

difference has been found from the comparison which was ignorable. From result it was 

shown very little error of experiment data with comparing data. The highest error was noted 

15% of input wastewater Q cubic meter. From research result, it is shown Bioreactor volume 

is very important parameter which influence all the system. It is found that error is minimum 

in least volume design. So, EBM can be effective system to forecasting, optimum operation 

and regulation of activated sludge process. 

Altogether keep effect on microorganism along pH, temperature, reactor volume, altitude 

etc. From above section it is a point that aeration tank volume is a factor which may influence 



 
21 

the system. To calculate aeration basin volume 𝜃c is a variable which control the magnitude 

of volume. From 2.7.2 aeration basin design consideration, it is seen that if 𝜃c is more, then 